Amigo Rollator

>00-03-27




Amigo Rollator

Quantity Per

Iltem
Number | Note | Part Number |Description Package | Assembly
1 A 13571 Kit, Wheel with Fork Assembly SL200-Narrow - 1 1
Front
80079 Wheel, Front 1 2
72210 Sleeve 1 2
62007 Washer 1 2
61016 Locknut (M8) 1 2
60040 Screw 1 2
13550 Fork 1 2
70050-NLA NLA - Cap, Black Plastic - Front Fork 1 2
2 13573 Wheel Assembly with Hardware, SL200-Narrow - 1 2
Front

12521 Wheel, SL200-Narrow - Front 1 2
3 70050-NLA NLA - Cap, Black Plastic - Front Fork 1 2
4 B 13574 Kit, Brake Sleeve 1 1
70308 Sleeve, Brake 1 2
62066 Block, Brake 1 2
60099 Screw, Oval Head (M2.5 x .45 x 10mm) 1 2
5 C 12533 Kit, Wide Wheel Assembly with Hardware - Rear 1 1
80071 Wheel, Wide - Rear 1 2
60041 Screw (M8 x 80mm) 1 2
60148 Screw, Stop (M8 x 80mm) 1 2
61022 Nut 1 2
62007 Washer 1 2
63040 Sleeve 1 2
70066 Bushing 1 2
70093 Bushing 1 2
6 12660 Shoe, Brake 1 2
7 13040 Kit, Handle DABS - Left 1 1
7 13039 Kit, Handle DABS - Right 1 1
8 13464-L Brake Handle Assembly - Left 1 1
8 13464-R Brake Handle Assembly - Right 1 1
9 80078 Wire (1115mm) 1 2
10 80077 Wire Cover (1050mm) 1 2
11 12509 Grip Anatomic with Cover (Pair) 2 1
12 12677 Grip, Soft (220mm) (Pair) 2 1
13 12545 Seat Assembly with Hardware, Flip-up 1 1
14 12656 Lock, Folding 1 1
70202 Latch, Safety w/o Holder 1 1
15 12615 Latch, Safety, Seat 1 1
16 12622 Kit, Folding Handle 1 1
17 12665 Adjustment Knob and Screw (Pair) 2 1
18 D 12648 Folding Hinge Assembly (Pair) 2 1
70179 Spacer, Tube 1 1
13337-16 Stopper, Seat 2 2
60001 Screw (M8 x 80mm) 2 2
60109 Screw, Seat Support (M5 x .8 x 30mm) 2 2
19 12647 Rail, Folding with Hardware 1 1




Amigo Rollator

Quantity Per
Item
Number | Note | Part Number |Description Package | Assembly
82057 Instruction Sheet 1 1
NOTE:

A - Includes: Front Wheel, Sleeve, Washer, Fork, Screw, Nut and Cap.
B - Includes: Brake Sleeve, Brake Block and Screw.

C - Includes: Rear Wheel, Screw, Stop Screw, Nut, Washer, Sleeve and Bushings.

D - Includes: Seat Stopper, Spacer and Screws.




